

COMP: METALL MINING CORP
 PROJ: 673
 ATTN: D.HEBERLEIN

MIN-EN LABS — ICP REPORT
 705 WEST 15TH ST., NORTH VANCOUVER, B.C. V7M 1T2
 (604)980-5814 OR (604)988-4524

FILE NO: 3V-0509-RJ1
 DATE: 93/08/30
 * ROCK * (ACT:F31)

SAMPLE NUMBER	AG PPM	AS PPM	BA PPM	CU PPM	FE %	PB PPM	SB PPM	ZN PPM	HG PPB	AU-FIRE PPB
BCS 7776	.9	23	103	4	.87	20	2	168	120	5
BCS 7777	.7	23	47	5	.71	18	2	57	90	14
BCS 7778	.5	25	32	4	.86	15	2	46	85	13
BCS 7779	.4	16	29	5	.67	36	2	70	85	7
BCS 7780	.4	18	27	3	.65	10	2	33	120	4
BCS 7781	.6	18	27	2	.61	16	3	35	85	6
BCS 7782	.5	27	31	2	.52	11	3	28	55	36
BCS 7783	.6	35	29	3	.63	12	2	30	100	16
BCS 7784	.6	23	31	3	.62	8	2	38	85	9
BCS 7785	.6	19	21	2	.55	9	2	25	120	12
BCS 7786	.5	12	24	3	.51	6	3	29	85	5
BCS 7787	.6	23	38	3	.72	10	2	42	65	17
BCS 7788	.6	14	54	2	.56	10	3	36	90	4
BCS 14435	1.5	12	20	6	.55	14	4	38	110	48
BCS 14436	2.0	20	23	8	.90	20	3	65	85	30
BCS 14437	1.4	13	29	8	.66	12	2	44	75	114
BCS 14438	2.2	20	16	9	.77	15	3	51	80	433
BCS 14439	2.4	20	20	6	.69	20	3	42	60	642
BCS 14440	1.6	17	13	5	.60	11	2	39	90	38
BCS 14441	1.3	15	13	6	.54	16	2	33	105	93

RECEIVED SEP 10 1993

COMP: METALL MINING CORP
 PROJ: 673
 ATTN: D.NEBERLEIN

MIN-EN LABS — ICP REPORT
 705 WEST 15TH ST., NORTH VANCOUVER, B.C. V7M 1T2
 (604)980-5814 OR (604)988-4524

FILE NO: 3V-0521-RJ1
 DATE: 93/08/30
 * ROCK * (ACT:F31)

SAMPLE NUMBER	AG PPM	AS PPM	BA PPM	CU PPM	FE %	PB PPM	SB PPM	ZN PPM	HG PPB	AU-FIRE PPB
BCS 14451	1.3	23	18	7	1.17	17	3	53	40	208
BCS 14452	.4	19	15	4	1.06	24	3	39	80	12
BCS 14453	.5	39	17	4	1.15	22	3	53	110	16
BCS 14454	.7	42	15	3	1.15	12	1	43	45	17
BCS 14455	.1	30	13	4	1.44	14	2	67	100	20
BCS 14456	.2	32	12	4	1.09	11	1	52	120	9
BCS 14457	.5	21	13	6	.97	14	2	46	105	7
BCS 14458	.4	18	15	4	.96	14	2	41	90	6
BCS 14459	.3	14	13	3	.69	14	2	36	35	1
BCS 14460	.5	15	9	5	.94	13	3	47	45	4
BCS 14461	.1	20	10	6	1.54	13	2	60	55	10
BCS 14462	.1	23	10	5	1.42	22	2	59	50	16
BCS 14463	.1	26	10	5	1.52	17	1	55	35	21
BCS 14464	.8	47	9	6	1.09	9	1	24	85	26

03-07

COMP: METALL MINING CORP.
 PROJ: 673
 ATTN: DAVE HEBERLEIN

MIN-EN LABS - ASSAY CERTIFICATE

705 WEST 15TH ST., NORTH VANCOUVER, B.C. V7M 1T2
 (604)980-5814 OR (604)988-4524

FILE NO: 3V-0272-XL1

DATE: 93/07/07

* ROCK * (ACT:X-RAY LABS)

SAMPLE NUMBER	NA2O %	MGO %	AL2O3 %	SI02 %	P2O5 %	K2O %	CAO %	TIO2 %	CR2O3 %	MNO %	FE2O3 %	LOI %	SUM %
3HFWT005	0.36	0.20	9.53	81.6	0.04	5.11	<.01	0.102	0.02	0.03	1.17	1.30	99.5
3HFWT006	0.55	0.14	8.69	81.1	0.04	5.68	0.11	0.272	0.02	0.03	1.52	0.80	99.0
3HFWT008	0.27	0.15	8.74	81.9	0.04	5.51	0.05	0.192	0.03	0.02	1.29	1.15	99.3
3HFWT009	1.03	0.15	9.66	82.0	0.03	5.62	0.05	0.109	0.02	0.02	0.85	0.80	100.3
3HFWT010	1.62	0.07	9.79	79.0	0.04	5.19	<.01	0.264	0.03	0.03	1.34	0.85	98.2
3HFWT013	0.27	0.20	10.1	81.2	0.04	5.24	0.03	0.115	0.02	0.03	1.23	1.05	99.5
3HFWT016	1.34	0.10	8.72	81.5	0.05	4.65	<.01	0.230	0.01	0.04	1.71	1.15	99.5
3HFWT017	2.17	0.12	12.2	75.8	0.06	6.63	0.04	0.393	<.01	0.09	1.70	1.00	100.2
3HFWT018	1.46	0.10	9.08	83.0	0.03	4.30	<.01	0.087	0.01	0.09	0.95	0.65	99.8
3HFWT020	0.57	0.21	11.6	75.6	0.03	7.49	<.01	0.249	0.01	0.10	1.86	1.20	98.9
3HFWT021	1.66	0.32	11.2	78.8	0.03	5.03	0.09	0.115	<.01	0.04	1.14	1.10	99.5
3HFWT022	3.03	0.12	14.2	71.7	0.12	6.83	0.05	0.565	<.01	0.04	1.54	1.15	99.3
3HFWT023	2.85	0.12	13.9	71.8	0.11	6.81	0.06	0.557	<.01	0.04	1.51	0.95	98.7
3HFWT024	2.46	0.11	14.5	71.6	0.07	7.05	0.03	0.587	<.01	0.02	1.47	1.60	99.5

RECEIVED 2002 4 1 1993

COMP: METALL MINING CORP
 PROJ: 673
 ATTN: D.HEBERLEIN

MIN-EN LABS — ICP REPORT
 705 WEST 15TH ST., NORTH VANCOUVER, B.C. V7M 1T2
 (604)980-5814 OR (604)988-4524

FILE NO: 3V-0509-RJ1
 DATE: 93/08/30
 * ROCK * (ACT:F31)

SAMPLE NUMBER	AG PPM	AS PPM	BA PPM	CU PPM	FE %	PB PPM	SB PPM	ZN PPM	HG PPB	AU-FIRE PPB
BCS 7776	.9	23	103	4	.87	20	2	168	120	5
BCS 7777	.7	23	47	5	.71	18	2	57	90	14
BCS 7778	.5	25	32	4	.86	15	2	46	85	13
BCS 7779	.4	16	29	5	.67	36	2	70	85	7
BCS 7780	.4	18	27	3	.65	10	2	33	120	4
BCS 7781	.6	18	27	2	.61	16	3	35	85	6
BCS 7782	.5	27	31	2	.52	11	3	28	55	36
BCS 7783	.6	35	29	3	.63	12	2	30	100	16
BCS 7784	.6	23	31	3	.62	8	2	38	85	9
BCS 7785	.6	19	21	2	.55	9	2	25	120	12
BCS 7786	.5	12	24	3	.51	6	3	29	85	5
BCS 7787	.6	23	38	3	.72	10	2	42	65	17
BCS 7788	.6	14	54	2	.56	10	3	36	90	4
BCS 14435	1.5	12	20	6	.55	14	4	38	110	48
BCS 14436	2.0	20	23	8	.90	20	3	65	85	30
BCS 14437	1.4	13	29	8	.66	12	2	44	75	114
BCS 14438	2.2	20	16	9	.77	15	3	51	80	433
BCS 14439	2.4	20	20	6	.69	20	3	42	60	642
BCS 14440	1.6	17	13	5	.60	11	2	39	90	38
BCS 14441	1.3	15	13	6	.54	16	2	33	105	93



MIN-EN LABORATORIES
 (DIVISION OF ASSAYERS CORP.)

SPECIALISTS IN MINERAL ENVIRONMENTS
 CHEMISTS • ASSAYERS • ANALYSTS • GEOCHEMISTS

VANCOUVER OFFICE:
 705 WEST 15TH STREET
 NORTH VANCOUVER, B.C. CANADA V7M 1T2
 TELEPHONE (604) 980-5814 OR (604) 988-4524
 FAX (604) 980-9621

SMITHERS LAB.:
 3176 TATLOW ROAD
 SMITHERS, B.C. CANADA V0J 2N0
 TELEPHONE (604) 847-3004
 FAX (604) 847-3005

Assay Certificate


3V-0312-RA1

Company: **METALL MINING CORP.**
 Project: **673**
 Attn: **DAVE HABERLEIN**

Date: **JUL-09-93**
 Copy 1. **METALL MINING CORP., VANCOUVER, B.C.**

We hereby certify the following Assay of 24 ROCK samples submitted JUL-05-93 by LOGAN KELLY.

Sample Number	S %
BCD 36633	.65
BCD 36634	.88
BCD 36635	.76
BCD 36636	.45
BCD 36637	.36
BCD 36638	.40
BCD 36639	.63
BCD 36640	.42
BCD 36641	.25
BCD 36642	.02
BCD 36643	.13
BCD 36644	.03
BCD 36645	.02
BCD 36646	.04
BCD 36647	.04
BCD 36648	.03
BCD 36649	.02
BCD 36650	.04
BCD 36651	.01
BCD 36652	.04
BCD 36653	.36
BCD 36654	.02
BCD 36655	.03
BCD 36656	.02

Certified by 
MIN-EN LABORATORIES



MIN-EN LABORATORIES
 (DIVISION OF ASSAYERS CORP.)

SPECIALISTS IN MINERAL ENVIRONMENTS
 CHEMISTS • ASSAYERS • ANALYSTS • GEOCHEMISTS

VANCOUVER OFFICE:
 705 WEST 15TH STREET
 NORTH VANCOUVER, B.C. CANADA V7M 1T2
 TELEPHONE (604) 980-5814 OR (604) 988-4524
 FAX (604) 980-9621

SMITHERS LAB.:
 3176 TATLOW ROAD
 SMITHERS, B.C. CANADA V0J 2N0
 TELEPHONE (604) 847-3004
 FAX (604) 847-3005

Assay Certificate


3V-0312-RA2

Company: **METALL MINING CORP.**
 Project: **673**
 Attn: **DAVE HABERLEIN**

Date: **JUL-09-93**
 Copy 1. **METALL MINING CORP., VANCOUVER, B.C.**

We hereby certify the following Assay of 1 ROCK samples submitted JUL-05-93 by LOGAN KELLY.

Sample Number	S %
BCD 36657	.04

Certified by _____ 
MIN-EN LABORATORIES